

# XIAMEN SHIEYU PLASTIC CO., LTD

## Test report

Product name	UPVC BUTTERFLY VALVE		
Brand	SAMWIN		
Test standard	GB/T12238-2008	Test conclusion	PASS
<b>Test result</b>			
Items:	Technical indexes	Test conclusion	
Appearance	no blister, no scratch	pass	
Finish & Dimension	Good and the dimensions conform to the manufactured standards	pass	
Pressure	1.0Mpa	pass	
Impact	at least 10 of 12 pcs no leak or broken.	12 pcs no leak or broken	
Connection requirement	$\geq 1/2$	$\geq 1/2$	
Temperature	25°C	no crack, no deformation	

We hereby confirmed that the products supplied or manufactured by our company are accordance with the international common standards.

Plant Manager: Qingshan Chen

Tester: 吕小宾

Test date: 2019-8-25



Xiamen Shieyu Plastic Co., Ltd  
Add: No. 499 Wuxing Road, Xiang An District, Xiamen, China.  
Tel: 86-592-7077528 Fax: 86-592-7272528